Storm and Combined Sewer Demonstration Projects

January 1970

William A. Rosenkranz, Chief
Storm and Combined Sewer Pollution Control Branch

Division of Applied Science and Technology
Office of Research and Development
Federal Water Pollution Control Administration
U.S. Department of the Interior
Washington, D.C.



SECTION

1

2

CONTENTS

TTE PACE
Tntroduction.csvsssecssscasssssscsoss 1
Completed Report Abstracts..ceeeeesss 19
Information Sheets--Active Projects.. 33

a. 1102--Combined Sewer Overflows. 33
b. 1103--Storm Water Discharges... 97
c. 1104--Non-Sewered Runoff....... 101

d. 1503--Control of Pollution from
Construction.e.eeeceeess.. 103

Pertinent AreasS..oececesessesscssssees 105
[...]
a Combined Sewer"
PROJECT SITE: Sandusky, Ohio

FEDERAL CONTRACT: $559,895 DATE AWARDED: December 14, 1967
PROJECT NUMBER: 1h-12-143 PPBS NO: 1102
11022 ECV

DESCRIPTION OF PROJECT: A pilot plant underwater facility will be designed,
constructed, operated and evaluated as a method of temporarily storing storm
overflows from a combined sewer.

Storage will be completely under water in two 100,000-gallon containers of
flexible rubber nylon material., These will be attached to a nearly square
24" pipe frame and anchored to the bed of Sandusky Bay of Lake Erie. After
passing through a bar screen, the combined sewage will flow by gravity to
the storage containers. An 1,800 GPM pump of a non-clogging type will be
used to remove the untreated sewage from the storage containers and return
it to the sewerage system for subsequent treatment.

Provision will be made for testing the system with fresh water during periods
when there is no natural storm water overflow.

INQUIRTES: Contact Zhe Storm and Combined Sewer Pollution Control Branch
B 0ff4ice of Researnch and Development

Fedenal Water Poflution Control Administration
U.S. Deparntment of the Interior

633 Ind{ana Avenue, N.(,

Washington, V. C. 20247

G 61



INFORMATION SHEET = —

RESEARCH & DEVELOPMENT GRANT

This sheet descrnibes briefly an R § D Grant awarded under Sec. 6,
Federal Waten Pollution Contrnol Act(ClLean Water Restoration Act).

GRANTEE: City of New York

TITLE OF PROJECT: "Evaluat%on of Spring Creek Auxiliary Pollution Control
Project'

PROJECT SITE: New York City, New YorkDATE AWARDED: December 26, 1967

FEDERAL GRANT: $843,750 TOTAL EST. PROJ. COST: $1,126,000

PROJECT NUMBER: 11023 FAO PPBS NO. 1102

DESCRIPTION OF PROJECT:

Overflows from combined sewers contribute significantly to the pollution
of Jamalca Bay, New York City in constructing a major combined sewage
treatment facility "Spring Creek Auxiliary Pollution Control Project"
specifically designed to provide sedimentation and chlorination treat-
ment to combined sewage. The demonstration project will establish
pre-construction water quality conditions in Jamaica Bay, Spring Creek
area, and location of all sources contributing to pollution of the

Bay. Characterlzation of parameters that measure the effects of combined
sewers will be apart of the investigations. Following construction the
effectiveness of the combined sewage treatment facilities will be evaluated.
It 1s anticipated that the Spring Creek facility will serve as a prototype
for additlonal projects leading to an upgrading of the quality of Jamaica
Bay waters.

INQUIRIES: Contact the Storm and Combined Sewer Pollution Control Branch
0444ice of Research and Devw]lopnuvt

Fedenal Water Pollution Control Administration
U.S. Department of the Interior

633 Indiana Ave. N.W.

Washington, D. C. 20242

GWerdig 101767 6o



INFORMATION SHEET — —

RESEARCGH & DEVELOPMENT CONIRACT

This sheet descrnibes briefly an RED Contract awarded under Sec. 6,
Fedenal Waten Pollution Control Act [CLean Water Re { ~alion Act).

CONTRACTOR: Glenfield & Kennedy, Inc.
King of Prussia, Pennsylvania

TITLE OF PROJECT: 'Microstraining, Ozonization & Chlorination Pilot Tests
on Combined Sewer Overflows"

PROJECT SITE: Philadelphia, Pennsylvania

FEDERAL CONTRACT: $180,086 DATE AWARDED: December 27, 1967
PROJECT NUMBER: 1h4-12-136 PPBS NO:; 1102
11023 EVO —

DESCRIPTION OF PROJECT: The project will involve the construction, operation,
and evaluation of the use of microstrainers for treating combined sewer over-
flows. Microstrainers are currently used in raw water supply treatment and
for polishing sewage treatment plant effluent. The demonstration site will
be on part property in the City of Philadelphia, Pa.

The applicability of ozone to disinfect flows will also be evaluated., Improved
techniques for disinfection are also desired. Ozone is used fairly extensively
in Furope for water supply disinfection, but has had only limited use in this
country.

Evaluation of screening and filtration methods is a very important facet of
the total Storm/Combined Sewer Program since such treatment has the potential
for removing large amounts of organic and inorganic solids contained in the
overflows. Such solids are major pollutants during storm periods.

INQUIRIES: Contact Zhe Storm and Combined Sewer Pollution Control Branch
- 044§ice 0f Research and Development
Fedenal Water Pollution Conthol Admindistration
U.S. Deprantment of the Interior
633 Indiana Avenue, N.W.
Washington, U. C. 20242

A 63

[€p]



INFORMATION SHEET = —

RESEARCH & DEVELOPMENT GRANT

This sheet descnibes briefly an R § D Grant awarded under Sec. 6,
Federnal Waten Pollution Control Act(CLean Water Restoration Act).

GRANTEE: City of Mt. Clemens, Michigan

TITLE OF PROJECT: "A Combined Sewerage Collection and Treatment Facility"

PROJECT SITE: Mt. Clemens, Michigan DATE AWARDED: February 28, 1968

FEDERAL GRANT: $631,989 TOTAL EST. PROJ., COST: $918,500
PROJECT NUMBER: 11023 FAR PPBS NO. 1102

DESCRIPTION OF PROJECT:

Overflows from combined sewers cause pollution of the Clinton River during
wet-weather periods. The project is designed to demonstrate the feasibility
of controlling such pollution by constructing three aerated "Lakelets" to
serve as treatment units. The "Lakelets" will be equipped with surface
aerators and operated in series. Effluent from the first two ponds will be
subjected to chemical treatment and microstraining, with the final efflueant
from the third pond receiving similar treatment and chlorination prior to
discharge to the Clinton River. The project will explore the potential of
the Lakelets as recreation facilities for boating and fishing as a part of
park operation.

INQUIRIES: Contact the Storm and Combined Sewer Pollution Control Branch
0ffice of Research amd Development
Fedenal Waten Pollution Control Administration
U.S. Department of the Interion
633 Indiana Ave. N.W.
Washington, V. C. 20242

6l



INFORMATION SHEET — —

RESEARCH & DEVELOPMENT GRANT

This sheet descnibes britfly an R § D Grant awarded under Sec. 6,
Federal Water Pollution Control Act(CLean Watern Restoration Act).

GRANTEE: City of Cleveland
City Hall, 601 Lakeside Avenue
Cleveland, Ohio hlil

TITLE OF PROJECT: "A Program for Demonstrating Combined Sewer Overflows
Control Techniques for Water Quality Improvement and Beach Protection'

PROJECT SITE: Cleveland, Ohio DATE AWARDED: May 3, 1968
FEDERAL GRANT: $325,162 TOTAL EST. PROJ. COST: $1,030,000
PROJECT NUMBER: 11023 EZW PPBS NO. 1102

DESCRIPTION OF PROJECT:

The project consists of the immediate application of several control
and treatment methods designed to abate pollution from combined sewer
overflows and control of water quality at the Edgewater and White City
bathing beaches on Lake Erie in the City of Cleveland. Control and
treatment measures to be applied includes

(1) Hypochlorination of combined sewer overflows and local streams
contributing to pollution of beach areas,

(2) Use of polymers to reduce overflows by increasing interceptor
flow capacity.

(3) Initiation of a sewer flushing program to reduce solids discharged
from the drainage &rea tributary to the Edgewater overflow.

(hg Screening of overflows and streams,
Construction of sheet piling and flexible barriers to enclose beach

areas.

(6) Control of water quality within enclosed beach areas.

Collection of debris and coarse solids.

Miscellaneous sewerage system improvements.

INQUIRIES: Contact the Storm and Combined Sewer Pollution Control Branch
Office of Research amd Development
Federal Water Pollution Control Administration
U.S. Department of the Interior
633 Indiana Ave. N.W.
Washington, D. C. 20242

65



INFORMATION SHEET = =~

RESEARCH & DEVELOPMENT GRANT

Theis sheet descnibes biiéfly en R § D Gruant awarded undern Sec. 6,
Federal Watern PoLlution Control Act(CLean Waten Restonation fet).

GRANTEE: City of Dallas
210 City Hall, Main and Harwood
Dallas, Texas 75201

TITLE OF PROJECT: "Stormwater Treatment Facilities"

PRCIECT SITE: Dallas, Texas DATE AWARDED: May 21, 1968
FEDERAL GRANT: $1,093,360 TOTAL EST, PROJ, COST: $1,488,732
PROJECT NUMBER: 11023 FAW pPBS NO. 1102

DESCRIPTION OF PROJECT:

The project consists of the design, construction and evaluation of a
facility to treat overflows from sewers carrying a mixture of domestic
wastewater and infiltration stormwater. Physical features include a
diversion structure, pumping station, flocculation and sedimentation
basins, chemical feed facilities, and a pipeline for conveyance of
waste lime sludge from tHe municipal water treatment plant to the
overflow treatment facility.

Treatment Unit #1 will include flocculation, sedimentation and polishing
treatment with tube-type clarifiers; Unit #2 will include floccuylation

and sedimentation; Unit #3 will include high-rate sedimentation. ffluent
from the facility will be chlorinated.. Design flow rate will be 28 million
gallons per day.

The facility will be operated and evaluated as a demonstration project for
a period of one year following completion of construction.

INQUIRIES: Contaet the Storm and Combined Sewer Pollution Control Branch
0f4ice of Reseanch and Developuent
Fedenal Uatern Pollution Contrnol Administration
U.S. Departient of the Interion
633 Indiana Ave., N.U.
Washington, D, C. 20242

66



INFORMATION SHERET = -

RESEARGCII & DEVELOPMENT CONTRACT

This ¢hect deseribes bruieffy an RED Contract awirded undex See. 6,
Fedenal liatern Polluticn Controf Ack [Clean Watern Restowallion Actl.

CONTRACTOR: Aero jet-General Corporation
9200 East Flair Drive
El Monte, Galifornia 91734

TITLE OF PROJECT: *Role of Solids in Combined Sewage Pollution"

PROJECT SITE:  San Francisco, California

FEDERAL CONTRACT:  $92,605.00 DATE AWARDED: June 20, 1968

PROJECT NUMBER: 14-12-180 PPBS NO: 1102

DESCRIPTION OF PROJECT:

The purpose of the twelve-month field investigation and evaluation is
directed toward determination of the feasibility and potential
benefits that may be obtained through the removal of soliis utilizing
in-sewer screening devices, Sufficient data to permit a reasonable
assessment of the anticipated removals of floatables and solid

material will be obtained. The effect on chlorination requirements
resulting from the solids removals will be investigated., The contractor
will evaluate the relationship between the aesthetic water quality
considerations and proposed State Water Quality Standards for those
bodies of water receiving combined sewer overflows.

THGUIRTES: Contact the Storm and Combined Sewer Pollution Control Branch
T Off4ice 0f Research and Developnent
Fedenal Water Pollution Contrnol Adninisiration
U.S. Depantuent of Lthe Interion
633 Indiara Aveiue, NI,
Washington, 0. C. 20242
67



INFORMATION SHEET — =~

RESEARCI & DEVELOPMENT CONTRACT

This sheet desernibes brielly an PED Contiaed awanded under See. 6,
Fedenal llaten Pollution Conirol Ack [CLean tiater Restowaidicn hetl.

CONTRACTOR:  American Process Equipment Corporation
2015 Lisenby Avenue
Panama City, Florida 32401

TITLE OF PROJECT: "Fabrication and Evaluation of an Ultraesonic Filtration
System for Treating Combined Sewer Overflows"

PROJECT SITE: Panama City, Florida

FEDERAL COMTRACT: $248,500.00 DATE AWARDED:  June 25, 1968
PROJECT NUMBER: 14-12-195 PPBS NO: 1102
11023 DZF ——

DESCRIPTION OF PROJECT:

This fourteen month investigation will design, fabricate and demonstrate
an ultrasonic filtration system of field size with a maximum capacity
of 160 gpm. The potential effectiveness of this sybtem was demon-
strated in a three month feasibility study, in which a laboratory
unit achieved BOD and Suspended Solids reductions of approximately
65% for a 50 micron element treating raw sewage which had only

been subjected to coarse bar screens and a detritor. Ultresonic
energy can restore the filter elements to "like new" condition
without necessitating frequent filter element replacements. The
testing program would provide definitive quality and quantity data on
system performance, reliability and cost. Pretreatment requirements
will be determined and automatic operating procedures will be
established. Included as a part of this proposal is a one month test
program to determine the applicability of the proposed *"field unit"
for removal of algae from oxidation pond effluents.

INGUIRTES: Contact Xhe Storm and Combined Sewer Pollution Congrol Branch
T 0ffice 0f Research and Developnent
Fedenal UWatern Pollullon Coninol Admindstration
U.s. Pepandment of Lhe Inferior
633 Indiana Avenue, N,
Washington, D. C. 20242
68

G



INFORMATION SIHEET ==

RESEARCGII & DEVELOPMENT CONTRACT

This sheet descrnibes buinfly an RED Contiaed awiided undei Sec. 6,
Fedenal taten Pollution Control Ack [Clean Water Resicwalion Act).

CONTRACTOR: Burgess & Niple, Limited
Consulting Engineers
2015 West Fifth Avenue
Columbus, Ohio 43212

TITLE OF PROJECT: *Engineering Investigation of Storm and Combined
Sewer Pollution at Bucyrus, Ohio"

PROJECT SITE: Bucyrus, Ohio

FEDCRAL COMTRACT:  $136,665.00 DATE AWWARDED:  June 27, 1968
PROJECT NUMBER:  14-12-401 PPBS NO: 1102

DESCRIPTION OF PROJECT:

A thirteen (13) month study to investigate the combined sewer problems

and evaluate the benefits, economics and feasibility of collection

and treatment of overflows in Bucyrus, Ohio. The problems encountered

are considered to be typical of combined sewer systems in small communities
with flat terrain. Plans will be formulated for solutions of the

problems pinpointed during the field investigations. Development of the
corrective plans will consider several storage concepts, physical

and chemical treatment, partial separation of sewers where appropriate

and possible sewage treatment plant modifications.

Field investigations will include monitoring of principal overflow
locations, rainfall measurements, and stream gaging.

TNOUIRTES: Contact the Storm and Combined Sewer Pollution Control Branch
T Off4ce of Resewrch and Developnent
Fedenal Waten Pollution Contrnol Admindstration
U.S. Depardnent of Lhe Interdor
633 Indiara Avenue, N.W,
wabhi.-zgtoné D. C. 20242
9



INFORMATION SHEET =~

RESEARCH & DEVELOPMENT CONTRACT

This sheet descnibes briefly an RED Contract awarnded unden See. 6,
Federal laten Polluition Contrnol Act |CLean Water Resicotnation Act).

CONTRACTOR:  Henningson, Durham & Richardson
3555 Fornam Street
Omaha, Nebraska 68131

TITLE OF PROJECT: "An Engineering Investigation of Storm and Combined
Sewer Problems"

PROJECT SITE: Des Moines, Iowa

FEDERAL CONTRACT: $301,200.00 DATE AWARDED: June 28, 1968
PROJECT NUMBER:  14-12-402 PPBS NO: 1102
11024 FEJ —

DESCRIPTION OF PROJECT:

This fifteen month study pertains to engineering investigations
necessary to assess combined sewer overflow and stormwater discharge
problems in Des Moines, Iowa with the development of recommended
applicable solution. Field investigation will be utilized to pinpoint
and assess existing problems. Recommended solutions will be selected
from a number of alternate approaches based on cost and expected
effectiveness in controlling and/or treating the discharges. Alternate
solutions to be included are surge or retention basins, percolation
basins, mechanical clarification facilities, utilization of flood
control facilities and existing open surface channels. Preliminary
estimates for sewer separation will be developed.

The contractor will conduct a stream and combined sewer sampling and
analysis program, coupled with a rainfall network for development of
rainfall-runoff-quality relationships.

INQUIRTES: Contact the Storm and Combined Sewer Pollution Control Branch
- 0ff<ice of Research and Development
Federal Water Pollution Control Adninistration
U.S. Department of tne Interion
633 Indiana Avenue, N.W.
Washington, D. C. 20242

Ci: 70



INFORNMATION SIHRLET o

RESEARGCT & DEVELOPMENT CONTRACT

This sheet desernibes buiolly an P8P Cenliacd orunded under See. 6,
Fodenal Ualen Polludicn Conino? Aok 1CLean iater Restonaidon fct).

CUHTQ&QTOR: Aerojet-General Corporation